

## TEST REPORT


CT F : 27

CUSTOMER INFORMATION	REPORT AND SAMPLE INFORMATION	
<b>Om Engineers</b> Vrundavan Commercial Complex 2nd Floor, Near Guruganesh Nagar, Kothrud, Pune-411038, MAHARASHTRA, India. Kind Attn :Pushkar Potnis Reference No.: Reference Date: 19-7-2019	ULR No : TC76951900003551 Test Report No : R190700234.001 Date Sampled : Not Provided Date Analysed : 19-7-2019 Sample Type : Plastic Condition : Sample received in good condition. Sample Desc : VCI	Test Report Date : 25-7-2019 Received Date : 19-7-2019

SrNo	TEST DESCRIPTION	RESULTS	TEST METHOD
1	Tensile Strength	26.54	ASTM D 412 2002
2	Elongation	419.38	ASTM D 412 2002

Comment
-



Authorized By  
  
 Smita Subandh  
 Laboratory Manager

Note :  
 1. Sampling is done by the party. The Test result pertain to the sample(s) received for testing without prejudice of its lot, batches, source or process.  
 2. Comments given in the report are advisory only & shall not be used in case of legal matters. Test Reports shall not be reproduced without written consent of Chem-Tech.  
 3. Sample will be retained for one month from the date of testing unless otherwise specified by the customer.  
 4. The Laboratory is accredited under ISO/IEC 17025. #Indicates that the analyte is not mentioned in the published method scope. § Indicates that the method is not in Scope of Accreditation of the laboratory.

## TEST REPORT

CT F : 27

CUSTOMER INFORMATION	REPORT AND SAMPLE INFORMATION	
<b>Om Engineers</b> Vrundavan Commercial Complex 2nd Floor, Near Guruganesh Nagar, Kothrud, Pune-411038, MAHARASHTRA, India. Kind Attn :Pushkar Potnis Reference No.: Reference Date: 19-7-2019	ULR No : TC76951900003552 Test Report No : R190700234.002 Date Sampled : Not Provided Date Analysed : 19-7-2019 Sample Type : Plastic Condition : Sample received in good condition. Sample Desc : BVCI	Test Report Date : 25-7-2019 Received Date : 19-7-2019

SrNo	TEST DESCRIPTION	RESULTS	TEST METHOD
1	Tensile Strength MPa	20.05	ASTM D 412 2002
2	Elongation %	361.38	ASTM D 412 2002

Comment	-
---------	---



Authorized By  
  
 Smita Subandh  
 Laboratory Manager

Note :  
 1. Sampling is done by the party. The Test Result pertain to the sample(s) received for testing without prejudice of its lot, batches, source or process.  
 2. Comments given in the report are advisory only & shall not be used in case of legal matters. Test Reports shall not be reproduced without written consent of Chem-Tech.  
 3. Sample will be retained for one month from the date of testing unless otherwise specified by the customer.  
 4. The Laboratory is accredited under ISO/IEC 17025. #Indicates that the analyte is not mentioned in the published method scope. § Indicates that the method is not in Scope of Accreditation of the laboratory.